
PARTS LIST

No. Code Name Parts Qty.

1 GPM1500A-01 Body 1

2 GPM1500A-02 Bolt M14 x 70 1

3 GPM1500A-03 Bolt M14 x 120 3

4 GPM1500A-04 Catch 2

5 GPM1500A-05 Bolt M14 x 100 2

6 GPM1500A-06 Pin 1

7 GPM1500A-07 Triangle Intermediate Stage 1

8 GPM1500A-08 Intermediate Stage 1

9 GPM1500A-09 Extension Spring 1

11 GPM1500A-11 Movable Jaw Arm 1

12 GPM1500A-12 Handle 1

13 GPM1500A-13 Cap Nut M14 6

14 GPM1500A-14 Spring Washer A8 2

15 GPM1500A-15 Screw M8 x 16 2

PARTS LIST

No. Code Name Parts Qty.

16 GPM1500A-16 Triangle Driving Link 1

17 GPM1500A-17 Locking Pin 1

18 GPM1500A-18 Hanging Frame 1

19 GPM1500A-19 Link Chain 8mm (Grade 8) 25

20 GPM1500A-20 Roller Chain 1

21 GPM1500A-21 Split Pin 1.6 x 16 1

22 GPM1500A-22 Clevis pins with head 8 x 50 1

23 GPM1500A-23 Lug Link 1,5 Tons 1

24 GPM1500A-24 Clamping Jaw With Theaded Pin 

And Rubber

1

25 GPM1500A-25 Spring Washer M10 6

26 GPM1500A-26 Nut M10 6

27 GPM1500A-27 Movable Jaw With Rubber 1

19

20

22

23

18
16

13

11

15

14

12

17

3

4

5

2

1

9

8

7

6

21

MONUMENT CLAMP - LIFTER (AUTOMATIC) 1.5T
ASSEMBLY DIAGRAM

24
2526

27


